

POS NO.	SPARE PART DESCRIPTION	PCS	ITEM NO.
	Handshower set with slide bar G-8636-C16SB		
1	Gib	1	2852140
2	Handle C16	1	5045960
3	Rosette	2	5044160
4	Shower bracket	1	2852200
5	Slider body	1	2852170
6	Sleeve	2	2852290
7	Handle Base	1	5045940
8	Threaded insert	1	5045930
9	Slide bar plug	2	2852350
10	Plug Body	1	2003510
11	Mounting plate	2	2852450
12	Plug insert	1	5029880
13	Slider insert	1	5045920
14	Screw M6x55	2	2852430
15	Bracket insert	1	2852520
16	Screw M5x12	1	2852460
17	Screw M5x16 ISO-10642	1	9903162
18*	Key hex PN-ISO 2936-2.5	1	9919051
19	Nut M6	2	2852440
20	Slider insert	2	2852390
21	Sliding ring	1	2852400
22	Screw M5x5 ISO 4029	1	9903139
23	Screw M5x8	2	2852420
24	OR 11,3x2,4	1	9916090
25	O-ring 13x2,5	2	2852410
26	O-ring 6,3x2,4	1	9916040
27	Plug	3	2852490
28	Screw M3x6 ISO-4026	1	9903369
29	Washer	1	2852470
30	Washer	1	2852500
31	Rosette inner fi 26,6	1	5040980
32	Wall supply elbow	1	2086520
33	OR 25,3x2,4	1	9917256
34	Hose G1/2- 1500	1	5338000
35	Traditional handshower	1	2080850
36*	Check valve	1	2847460